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History of this test report

Report No. Version Description Issue Date

FG3D2001J 01 Initial issue of report May 10, 2024

Revise Test Configuration of Equipment Under Test and

Setup Photographs
FG3D2001J 02 May 21, 2024
This report is an updated version, replacing the report

issued on May 10, 2024.

1. Revise Section 2.1 and 2.4

2. Reuvise List of Measuring Equipment and Appendix C2
FG3D2001J 03 May 24, 2024

This report is an updated version, replacing the report
issued on May 21, 2024.

Revise Section 3.6.2

FG3D2001J 04 This report is an updated version, replacing the report May 29, 2024
issued on May 24, 2024.
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Summary of Test Result

Report Ref Std. Result
Test It Limit R k
Clause Clause estliems it (PASS/FAIL) emar
§2.1046
3.4 EIRP Measurement +43dBm Pass -
§30.202
3.5 §2.1049 Occupied Bandwidth Not Applicable |Reporting only -
§2.1053 . . o -5dBm/MHz
3.6 Radiated Spurious Emission Pass -
§30.203 -13dBm/MHz
Frequency Stability for Within
3.7 §2.1055 Pass -
Temperature & Voltage the band

Conformity Assessment Condition:

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits
or in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

Disclaimer:

1. The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.
2. The GGH2X and GC15S are 100% identical in Hardware / Software to each other, and only have different model
names for marketing segmentation. The test samples are all model GGH2X.

Reviewed by: William Chen
Report Producer: Ming Chen
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1 General Description
1.1 Feature of Equipment Under Test

Product Feature

General Specs

GSM/WCDMA/LTE/5G NR, Bluetooth, BLE, BLE channel sounding, Thread, Wi-Fi 802.11be, UWB,
NFC, WPC Rx, NTN and GNSS.

Remark: The above EUT's information was declared by manufacturer. Please refer to Disclaimer in
report summary.

EUT Information List

S/IN Performed Test Item

Conducted Measurement
3C181FDKDO0000U EIRP
Radiated Spurious Emission

TEL: 886-3-327-0868 Page Number ;5 of 25
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1.2 Product Specification of Equipment Under Test

1.3

Product Specification is subject to this standard

Device Category in Part 30

Mobile station

Tx Frequency

NR band n258: 24.25GHz ~ 24.45GHz (258A)
24.75GHz ~ 25.25GHz (258B)

NR band n260: 37GHz ~ 40GHz

NR band n261: 27.5GHz ~ 28.35GHz

Rx Frequency

NR band n258: 24.25GHz ~ 24.45GHz (258A)
24.75GHz ~ 25.25GHz (258B)

NR band n260: 37GHz ~ 40GHz

NR band n261: 27.5GHz ~ 28.35GHz

Support Bandwidth

NR band n258A: 50/100 MHz (1CC) and 200 MHz (2CC)

NR band n258B: 50/100 MHz (1CC), 200 MHz (2CC), 300
MHz (3CC) and 400 MHz (4CC)

NR band n260: 50/100 MHz (1CC), 200 MHz (2CC) , 300
MHz (3CC) and 400 MHz (4CC)

NR band n261: 50/100 MHz (1CC), 200 MHz (2CC) , 300
MHz (3CC) and 400 MHz (4CC)

Maximum Number of contiguous CC

4

Maximum Aggregated Bandwidth

400MHz

Maximum Output Power (EIRP)

NR band n258A:
Module A: 28.43 dBm
Module B: 28.22 dBm
NR band n258B:
Module A: 29.83 dBm
Module B: 28.45 dBm
NR band n260:
Module A: 30.90 dBm
Module B: 28.40 dBm
NR band n261:
Module A: 30.54 dBm
Module B: 30.55 dBm

Type of Modulation

CP-OFDM: QPSK/ 16QAM / 64QAM
DFT-s-OFDM: Pi/2 BPSK / QPSK / 16QAM / 64QAM

Note 1: Highest EIRP was measured on Module A, dual beam case for n261 band.

Note 2: Highest EIRP was measured on Module B, dual beam case for n260 band.

Note 3: Pi/2 BPSK is no worse than QPSK so that Pi/2 BPSK test result is not reported.

Note 4: The above EUT's information is declared by manufacturer. Please refer to Disclaimer in report

summary.

Modification of EUT

No modifications are made to the EUT during all test items.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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1.4 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.0.C)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Site No. Engineer Temperature Humidity
- ~ o, ~ 0,
Test Site Information 03CH10-HY Yu Wang 20.2~22.7°C 50.3~56.6%
03CH18-HY Leo Liand 19.8~23.3°C 55.7~62.4%
Yu Wang

Note 1: FCC Designation No.: TW3786
Note 2: The highest accredited frequency is 280GHz.
Note 3: The test lab accreditation scope please refer appendix C, and the ISO 17025 accreditation

letter can be found on TAF (Taiwan Accreditation Foundation) Website (Website link).

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

’ FCC 47 CFR Part 2, 30

’ ANSI C63.26-2015

U FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

U FCC KDB 414788 D01 Radiated Test Site v01r01.

¢ FCC KDB 842590 D01 Upper Microwave Flexible Use Service v01r02

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

TEL: 886-3-327-0868 Page Number 17 of 25
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2

Test Configuration of Equipment Under Test

EUT has total 2 millimeter wave antenna modules, Plane A and Plane B, with antenna type patch.
There are up to 2 beams H and V operation for each antenna module.

Any antenna module cannot transmit simultaneously with the other antenna modules.

Preliminary EIRP testing was conducted for all beam configurations within a CATR chamber by the
manufacturer.

Subsequently, for final FR2 RF verification, three pairs of worst-case beam IDs per frequency band, as
identified by the manufacturer, were selected for EIRP testing within the anechoic chamber compliant
with CISPR16-1-4:2019 test lab accreditation.

The test setup adhered to KDB 842590 guidelines, utilizing a roll axis positioner and azimuth turntable
for 1-degree incremental scanning of the desired signal. This process facilitated the identification of the
worst-case EIRP beam ID.

Investigation revealed that dual-beam operation yielded a higher rated maximum EIRP than
single-beam operation.

All tests were performed in a non-signaling, stand-alone Factory Test Mode (FTM) of operation.

FTM software was used to configure EUT to transmit continuously at maximum output power

throughout the test duration (100% UL duty cycle).
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2.1 Test Mode

For radiated measurement, the pre-scan is performed to find the worst cases EUT position.

Test Bandwidth (MHz) Modulation RB # Test Channel
nems | %™ o5 | 100 | 200 | 200 | 400 | apsk [16aam [esqam| 1 [ Mmner|outer | |l
Full Full
n258
EIRP n260 v v v v v v v v v v v v v
n261
99% n258
Occupied | n260 ' ' v v \ v v v - - v v v v
Bandwidth | n261
Out of n258 \ \ v v \ v v v v - v v v v
Band n260
Emission | 1261 v v v v v v v v v - v v v
. n258
Spurious
Emission n260 v v v v v v - - \'% - - v v v
n261
n258
F;:::i':;y n260 CW tone v |-
n261
1. The mark “v “ means that this configuration is chosen for testing.
2. The device is investigated from 9kHz to 200GHz of fundamental signal for radiated spurious emission test under
different RB size and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
Remark 3. Both modulation type DFT-s OFDM and CP-OFDM are evaluated and reported.
4.  All the radiated test cases were performed with USB Cable 1, Battery B (Base) and Battery F (Flip)
5.  The out of band emission were measured radiated EIRP.
6. During the preliminary test, both charging modes (Adapter mode and WPT mode) and standalone mode were verified.

It is determined that the adaptor mode is the worst case for official test.

Note: EUT antenna gain information is not listed because all the measured results are radiated EIRP.

TEL: 886-3-327-0868 Page Number 19 of 25
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2.2 Connection Diagram of Test System

<For radiated emissions from 30MHz to 18GHz>

1200WackEiHz
Adapter

L]

Notebook

EUT
{USB Cable)

EUT

<For radiated emissions from 18GHz ~ 200GHz>

120vaciklHz
EUT
(Adapter)

L]

EUT
(USB Cable)

EUT
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2.3 Support Unit used in test configuration

Item |Equipment Brand Name |Model No. FCCID Data Cable |(Power Cord
AC I/P:
1. |Notebook ASUS A515-54G-51QB  [N/A N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m

2.4 Measurement Results Explanation Example

According to ANSI C63.26-2015 Section 5.2.7
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.
where D is the measurement distance (in the far field region) in m.

E (dBuV/m) = Spectrum Reading Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

Hence, the spectrum analyzer Offset is derived including RF cable loss and antenna factor.

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

The conversion loss of RF mixer is also included by the mixer table of spectrum analyzer when
measurement frequency is above 40GHz.
Example :
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.3 + 3.0 + 107 + 20log(1) — 104.8

= 47.5 (dB)
TEL: 886-3-327-0868 Page Number 111 of 25
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2.5 Far Field Condition for Frequency above 18GHz

Antenna Distance
Frequency Wavelength | Far field R (m) | Measurement
Horn Antenna Dimension Factor
(GHz) (A) (m) >=2A? /A Distance (D) (m)
A (mm) 20log(D) (dB)
18 60 0.0167 0.43
BBHA 9170 1 0.00
40 60 0.0075 0.96
40 48 0.0075 0.61
QWH-UPRRO00 1 0.00
60 48 0.0050 0.92
60 31 0.0050 0.38
QWH-EPRRO00 1 0.00
90 31 0.0033 0.58
90 21 0.0033 0.26
QWH-FPRRO00 1 0.00
140 21 0.0021 0.41
140 15 0.0021 0.21
QWH-GPRR00 0.5 -6.02
220 15 0.0014 0.33
2.6 Frequency List of Low/Middle/High Channels
NR Band n258A (24.25-24.45GHz) Frequency List
BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
50 Frequency 24275 24350 24425
100 Frequency 24300 24350 24400
Frequency 1 - 24300 -
200 d Y
Frequency 2 - 24400 -
TEL: 886-3-327-0868 Page Number 112 of 25
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NR Band n258B (24.75-25.25GHz) Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
50 Frequency 24775 25000 25225
100 Frequency 24800 25000 25200
Frequency 1 24800 24950 25100
200 Frequency 2 24900 25050 25200
Frequency 1 24800 24900 25000
300 Frequency 2 24900 25000 25100
Frequency 3 25000 25100 25200
Frequency 1 24800 24850 24900
e Frequency 2 24900 24950 25000
Frequency 3 25000 25050 25100
Frequency 4 25100 25150 25200

NR Band n260 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest

50 Frequency 37025 38500 39975

100 Frequency 37050 38500 39950

Frequency 1 37050 38450 39850

200 Frequency 2 37150 38550 39950

Frequency 1 37050 38400 39750

300 Frequency 2 37150 38500 39850

Frequency 3 37250 38600 39950

Frequency 1 37050 38350 39650

Frequency 2 37150 38450 39750

400 Frequency 3 37250 38550 39850

Frequency 4 37350 38650 39950

TEL: 886-3-327-0868 Page Number 13 of 25
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NR Band n261 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest

50 Frequency 27525 27925 28325

100 Frequency 27550 27925 28300

Frequency 1 27550 27875 28200

200 Frequency 2 27650 27975 28300

Frequency 1 27550 27825 28100

300 Frequency 2 27650 27925 28200

Frequency 3 27750 28025 28300

Frequency 1 27550 27775 28000

Frequency 2 27650 27875 28100

400 Frequency 3 27750 27975 28200

Frequency 4 27850 28075 28300
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SPORTON LAB.

3 Radiated Test Items
3.1 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2 Test Setup

For radiated emissions from 9kHz to 30MHz

! RX Antenna

 J

Im

""" " !

1m

1;

1
Metal Full Soldered Ground Plane

N~

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

R

Spectrum Analyzer | Receiver

TEL: 886-3-327-0868 Page Number 1 15 of 25
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For radiated emissions 1GHz to 18GHz

FX Antenna

I A

Betal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions from 18GHz to 40GHz

RX Antenna

Azimuth Turmtable

Metal Full Soldered Ground Plane

o0
Spectrum Analyzer ! Receiver
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For radiated emissions above 40GHz up to 90GHz

RX Antenna
Mixex
L L4
EUT "‘ Foll fSxis S s 1 - T
| N
1~ 25m

I A

Azimuth Turntable

Bdetal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions above 90GHz up to 200GHz

n -

EUT - Bl fads =— 05m
| A
&

Azimuth Turmtable

I A

Metal Full Soldered Ground Plane

o0
Spectrum Analyzer ! Receiver
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Frequency stability Setup

—lse

Spectrum Analyzer

EUT

Thermal Chamber

3.3 Test Result of Radiated Test

Please refer to Appendix A.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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3.4 EIRP Measurement

3.4.1 Description of EIRP Measurement

For mobile stations, the average power of the sum of all antenna elements is limited to a maximum
EIRP of +43 dBm.

3.4.2 Test Procedures

Set EUT at maximum output power.

Select lowest, middle, and highest channels for each band and different modulation.
Enable channel power function of spectrum analyzer

Set frequency would like to be investigated.

Set Detector = RMS

Set Trace mode = trace average

Set Sweep time = auto couple

Set sweep points = 2 x Span/RBW

© © N o g pH w DR

Set sweep count 100 and wait until the trace to be stabilized

-
o

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

11. Measure and record the power level from the spectrum analyzer.

12. The testresult is calculated according to

ANSI C63.26-2015 Section 5.2.7

EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.

where D is the measurement distance (in the far field region) in m.

E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107

That is, set the spectrum offset including sum of

Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

This is for reporting only.
The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.4
1. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be at least 1.5 times the anticipated OBW.
2. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.
3.  Set the detection mode to peak, and the trace mode to max hold.

4. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
TEL: 886-3-327-0868 Page Number 1 20 of 25
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3.6 Radiated Spurious Emission Measurement

3.6.1 Description of Radiated Spurious Emission Measurement

The spectrum is scanned from 30 MHz up to 200GHz.

The conductive power or the total radiated power of any emission outside a licensee's frequency block

shall be -13 dBm/MHz or lower. However, in the bands immediately outside and adjacent to the

licensee's frequency block, having a bandwidth equal to 10 percent of the channel bandwidth, the

conductive power or the total radiated power of any emission shall be -5 dBm/MHz or lower.

3.6.2 Test Procedures

1. Set EUT at maximum output power.

2. Select lowest, middle, and highest channels for each band and different modulation.

3. Measure and record the power level from the spectrum analyzer.

4. Set frequency would like to be investigated.

5. Set Detector = RMS, Trace mode = trace average, sweep time = auto couple

6. Set sweep points = 2 x Span/RBW, sweep count 100 and wait until the trace to be stabilized.

7. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

8.  For measurement frequency from 30MHz to 18GHz,
An antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission. Take record of output power and repeat for another polarization.

9. For measurement frequency above 18GHz, the test result is calculated according to
ANSI C63.26-2015 Section 5.2.7 and 5.7.3 and 5.7.4
EIRP (dBm) = E(dBuV/m) + 20log (D) -104.8.
where D is the measurement distance (in the far field region) in m.
E (dBuV/m) = Spectrum Level (dBm) + Antenna Factor (dB/m) + Cable Loss (dB) + 107
That is, set the spectrum offset including sum of
Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8

10. The conversion loss of RF mixer is also included in conversion loss table of the spectrum
analyzer when measurement frequency is above 40GHz.

11. Two cut method is used to perform some spurious emissions where EIRP exceeds emission
limit within 18-40GHz frequency range with step size 15 degree.

12. The 2dB correction factor to the averaged value computed is compensated into the TRP two
cut test result.
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3.7 Frequency Stability Measurement

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

3.7.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.

1. The EUT was set up in the thermal chamber.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.
1. The EUT was placed in a temperature chamber at 20° C.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;lon Test Date Due Date Remark
SHF-EHF Horn|SCHWARZBE Jan. 17, 2024~ Radiation
Antenna CK BBHA9170 BBHA9170584| 18GHz-40GHz |Dec. 13, 2023 Feb. 14, 2024 Dec. 12, 2024 (03CH18-HY)
Spectrum Rohde & _ Jan. 17, 2024~ Radiation
Analyzer Schwarz FSV3044 101009 10Hz~44GHz [Nov. 17, 2023 Feb. 14, 2024 Nov. 16, 2024 (03CH18-HY)
HUBER + Jan. 17, 2024~ Radiation
RF Cable SUHNER SUCOFLEX 102 801607/2 N/A Nov 28, 2023 Feb. 14, 2024 Nov 27, 2024 (03CH18-HY)
Phi/Theta 0~360 Jan. 17, 2024~ Radiation
Turn Table EMEC N/A N/A Degree N/A Feb. 14, 2024 N/A (03CH18-HY)
Control Turn Jan. 17, 2024~ Radiation
Controller EMEC EM 1000 N/A table N/A Feb. 14, 2024 N/A (03CH18-HY)
Temperature ] o 700, Radiation
Chamber ESPEC SU-641 92013721 -30°C ~70°C | Oct. 11,2023 | Feb. 08, 2024 | Oct. 10, 2024 (03CH18-HY)
Spectrum Rohde & . Radiation
Analyzer Schwarz FSV3044 101009 10Hz~44GHz [Nov. 17, 2023| Feb. 03, 2024 | Nov. 16, 2024 (03CH18-HY)
. Radiation
Amplifier SONOMA 310N 187311 9kHz~1GHz |Oct. 16, 2023 | Feb. 06, 2024 | Oct. 15, 2024 (03CH10-HY)
. CBL 6111D & Radiation
Bilog Antenna TESEQ 00800N1D01N-06 35413 & 02 | 30MHz~1GHz [Nov. 03, 2023| Feb. 06, 2024 | Nov. 02, 2024 (03CH10-HY)
Control Turn Radiation
Controller EMEC EM 1000 N/A table & Ant Mast N/A Feb. 06, 2024 N/A (03CH10-HY)
Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1~4m N/A Feb. 06, 2024 N/A (03CH10-HY)
Turn Table EMEC TT 2200 N/A 0~360 Degree N/A Feb. 06, 2024 N/A Radiation
T (03CH10-HY)
Software Audix | E36.2009-8-24 | RK-001042 N/A N/A Feb. 06, 2024 N/A Radiation
. e (03CH10-HY)
EMI Test . Radiation
Receiver Keysight N9038A MY59053012 | 3Hz~26.5GHz |Nov. 08, 2023 Feb. 06, 2024 | Nov. 07, 2024 (03CH10-HY)
519226/2, .
RF Cable HUBER * | SUCOFLEX 102 | 804014/2, | 30MHz~40GHz [Nov. 01, 2023| Feb. 06, 2024 | Oct. 31, 2024 |, _Radiation
SUHNER (03CH10-HY)
804026/2
Spectrum Rohde & " Radiation
Analyzer Schwarz FSV3044 101009 10Hz~44GHz [Nov. 17, 2023| Feb. 03, 2024 | Nov. 16, 2024 (03CH18-HY)
Harmonic Rohde & 40GHz to Radiation
Mixer(*) Schwarz RPG FS-Z60 100986 60GHz Oct. 31, 2023 | Feb. 03, 2024 | Oct. 30, 2027 (03CH18-HY)
Harmonic Rohde & 60GHz to Radiation
Mixer(*) Schwarz FSZ-90 101811 90GHz Oct. 31, 2023 | Feb. 03, 2024 | Oct. 30, 2027 (03CH18-HY)
Harmonic Rohde & 90GHz to Radiation
Mixer(*) Schwarz RPG FS-Z140 101128 140GHz Oct. 27, 2023 | Feb. 03, 2024 | Oct. 26, 2026 (03CH18-HY)
Harmonic Rohde & 140GHz to Radiation
Mixer(*) Schwarz RPG FS-Z220 101014 220GHz Nov. 06, 2023 Feb. 03, 2024 | Nov. 05, 2027 (03CH18-HY)
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Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;ion Test Date Due Date Remark

(Note3s) | Quinstar | QWH-UPRROO | 1410300003 | 40-60 GHz | Jul.06, 2021 | Feb. 03,2024 | Jul. 05,2024 | 89N
(Note3s) | Quinstar | QWH-EPRROO | 1372000000 | 60-90 GHz | Jul.06, 2021 | Feb. 03,2024 | Jul. 05,2024 | (“8S N
(Note3s) | Quinstar | QWH-FPRROO | 1011500008 | 90-140 GHz | Jul.06, 2021 | Feb. 03,2024 | Jul. 05,2024 | &SN
(mi:”z”‘as) Quinstar | QWH-GPRR00 QW"S_GO':RRO 140-220 GHz | Jul. 06, 2021 | Feb. 03, 2024 | Jul. 05, 2024 (Og{gﬂj’gf’:\()
RFCable | QUPNem | SUCOFLEX 102 | 801607/2 N/A Nov. 28, 2023| Feb. 03, 2024 | Nov. 27, 2024 (Og{gﬂj’gf’:\()
RFCable | QUPNem | SUCOFLEX 102 | 51923172 N/A Nov. 28, 2023| Feb. 03, 2024 | Nov. 27, 2024 (Og{gﬂj’gf’:\()

Note 1: (*) Equipment manufacturer’s Calibration Certificate.

Note 2: The Standard Gain Horn Antennas are calibrated by the ISO 17025 accredited test lab MWM Lab

(http://en.mwmlab.com/about), a sub unit of Belarussian State University of Informatics and Radio electronics which is

accredited by the Belarusian State Centre for Accreditation (BSCA). BSCA is the National accreditation body of the

Republic of Belarus and an associated member of the International Laboratory Accreditation Cooperation (ILAC).

Note 3: The standard gain horn’s critical dimensions is verified on an annual basis within the equipment specification according to

KDB 842590 D01 v01r02 clause 2)a)2)jii).
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5 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 3.43 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.63 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.23 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (40 GHz ~ 140 GHz)
Measuring Uncertainty for a Level of 5.64 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (140 GHz ~ 200 GHz)
Measuring Uncertainty for a Level of 6.65 dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of EIRP and Radiated Test

EIRP Power(Average power)

<Module A>
NR Band n258A Module A AGH+V (Beam ID:4+4)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 28.01 28.13
50 DFT-S 16QAM 24.3 25.08
50 DFT-S 64QAM 23.54 22.66
Lowest| 50 CP QPSK 24.43 24.24
100 DFT-S QPSK 28.43 28.18
100 DFT-S 16QAM 25.08 25.09
100 DFT-S 64QAM 23.03 22.62
100 CP QPSK 24.94 24.28
TEL : 886-3-327-0868 Page Number :A1-1 of 6
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NR Band n258A Module A AGH+V (Beam ID:4+4)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 28.1 28.13
50 DFT-S | 16QAM 2474 25.07
50 DFT-S | 64QAM 23.47 22.49
50 CP QPSK 23.84 23.97

100 DFT-S QPSK 28.17 27.55
Middle 100 DFT-S | 16QAM 24 .47 24.38
100 DFT-S | 64QAM 22.55 22.31
100 CP QPSK 24.34 23.59
200 DFT-S QPSK 23.05 22.81
200 DFT-S | 16QAM 21.35 21.33
200 DFT-S | 640QAM 18.89 18.79
200 CP QPSK 22.18 23.09

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.
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NR Band n258A Module A AGH+V (Beam ID:4+4)
Maximum Average EIRP [dBm]
BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 27.75 27.81
50 DFT-S | 16QAM 24.59 24.89
50 DFT-S | 64QAM 23.23 22.5
Highest 50 CP QPSK 25.38 24 .38
100 DFT-S QPSK 28 28.36
100 DFT-S | 16QAM 24.55 25.41
100 DFT-S | 64QAM 23.29 23.22
100 CP QPSK 24.52 24.63
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NR Band n258A Module A
EIRP Worst Case Plot

Lowest Channel / 50MHz / QPSK / 10RB11 (Module A)

Ref Level 34.08 dBm Offset 44.08dB ® RBW 1 MHz SGL
Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm
10 dBIII / \
0 dBm

-10 dBm i MM“N

-20 dBm

-30 dBm W,JM

heap-d B

-50 dBm

-60 dBm

CF 24.275 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None

Tx1 (Ref) 50.000 MHz 28.13 dBm
{ Tx Total 2813 dBm

» 28012024
Ready [N o e

06:16:06 28.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)
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NR Band n258A Module A
EIRP Worst Case Plot

Lowest Channel / 100MHz / QPSK / 1RB22 (Module A)

Ref Level 34.08 dBm Offset 44.08dB ® RBW 1 MHz SGL
Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
{.\ Tx1
20 dBlll / \
10 dBm

- A
s o
I A

dBm A= T

-50 dBm
-60 dBm
CF 24.3 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 28.43 dBm
{ Tx Total 28.43 dBm

» 28012024
Ready [N o

06:52:16 28.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)
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NR Band n258A Module A
EIRP Worst Case Plot

Middle Channel / 200MHz / QPSK / 22RB22 (Module A)

Ref Level 34.08 dBm Offset 44.08 dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
Tx1
20 dBm
10 dBm

- l T
e A T
L N A >y S BN
A N N Ve AN

-50 dBm
-60 dBm
CF 24.35 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 23.09 dBm
{ Tx Total 23.09 dBm

» 28012024
Ready [N e

09:29:32 28.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)
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NR Band n258b Module A AGH+V (Beam ID:2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 28.96 28.77
50 DFT-S | 16QAM 25.77 25.76
50 DFT-S | 64QAM 23.68 23.15
50 CP QPSK 24.81 24.51
100 DFT-S QPSK 29.15 29.28
100 DFT-S | 16QAM 25.57 26.16
100 DFT-S | 64QAM 24.3 24 1
100 CP QPSK 25.04 25.52

200 DFT-S QPSK 23.7 23.56
Lowest| 200 DFT-S | 16QAM 22.04 22.11
200 DFT-S | 640QAM 19.75 19.68
200 CP QPSK 23.22 23.61
300 DFT-S QPSK 23.09 23.22
300 DFT-S | 16QAM 21.55 21.88
300 DFT-S | 640QAM 19.86 19.33
300 CP QPSK 23.47 23.3
400 DFT-S QPSK 22.74 22.63
400 DFT-S | 16QAM 21.18 21.04
400 DFT-S | 640QAM 19.45 18.85
400 CP QPSK 22.76 22.6

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.
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NR Band n258b Module A AGH+V (Beam ID:2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 28.53 28.35
50 DFT-S | 16QAM 24.55 25.39
50 DFT-S | 64QAM 22.85 22.71
50 CP QPSK 2497 24 .47

100 DFT-S QPSK 28.4 28.33
100 DFT-S | 16QAM 25.04 25.14
100 DFT-S | 64QAM 23.32 22.91
100 CP QPSK 25.53 24.55
200 DFT-S QPSK 23.47 22.8
Middle | 200 DFT-S | 16QAM 20.77 21.23
200 DFT-S | 640QAM 19.8 18.72
200 CP QPSK 23.8 22.78
300 DFT-S QPSK 23.43 22.7
300 DFT-S | 16QAM 20.93 2113
300 DFT-S | 640QAM 18.73 18.72
300 CP QPSK 23.26 22.72
400 DFT-S QPSK 22.41 22.61
400 DFT-S | 16QAM 21.44 21.22
400 DFT-S | 640QAM 18.92 18.66
400 CP QPSK 21.99 22.27

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.
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NR Band n258b Module A AGH+V (Beam ID:4+4)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 29.53 29.83
50 DFT-S | 16QAM 26.04 26.61
50 DFT-S | 64QAM 25.13 24 .46
50 CP QPSK 25.99 26.09

100 DFT-S QPSK 29.71 29.41
100 DFT-S | 16QAM 26.16 26.31
100 DFT-S | 64QAM 24.24 2417
100 CP QPSK 26.99 25.7
200 DFT-S QPSK 23.73 2413
Highest| 200 DFT-S | 16QAM 22 22.48
200 DFT-S | 640QAM 20.13 20.02
200 CP QPSK 22.89 24.06
300 DFT-S QPSK 23.65 23.62
300 DFT-S | 16QAM 22.43 22.05
300 DFT-S | 640QAM 19.69 19.69
300 CP QPSK 23.86 23.5
400 DFT-S QPSK 23.28 23.29
400 DFT-S | 16QAM 21.71 21.94
400 DFT-S | 640QAM 19.77 19.42
400 CP QPSK 22.77 23.35

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.
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NR Band n258b Module A
EIRP Worst Case Plot

Highest Channel / 50MHz / QPSK / 10RB11 (Module A)

Ref Level 34.08 dBm Offset 44.08dB ® RBW 1 MHz SGL
Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
Tx1
20 dBm

) \

0 dBm

-10 dBm o

-20 dBm

30 dBm e .

40 dBijee
-50 dBm
-60 dBm
CF 25.225 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None
Tx1 (Ref) 50.000 MHz 29.83 dBm
{ Tx Total 29.83 dBm

» 30012024
Ready [N o e

15:36:05 30.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)
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NR Band n258b Module A
EIRP Worst Case Plot
Highest Channel / 100MHz / QPSK / 1RB22 (Module A)

Ref Level 34.08 dBm Offset 44.08dB ® RBW 1 MHz SGL
Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR

@ 1Rm Avg

30 dBm

-
20 dBm
10 dBm j \
0 dBm j \
-10 dBm / \'\‘
-20 dBm \

A AN
N BN oy

sy

40 d8pm : R A\
-50 dBm
-60 dBm
CF 25.2 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 29.71 dBm
{ Tx Total 29.71 dBm

Ready _ = 30.01.2024

20:39:58
20:39:59 30.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)
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NR Band n258b Module A
EIRP Worst Case Plot

Highest Channel / 200MHz / QPSK / 20RB22 (Module A)

Ref Level 34.08 dBm Offset 44.08dB ® RBW 1 MHz SGL
Att 0dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
Tx1
20 dBm
10 dBm

. i T
1 i

A1 | - o
Wi Nl N

-50 dBm
-60 dBm
CF 25.15 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 24.13 dBm
{ Tx Total 2413 dBm

» 30012024
Ready [N e

20:45:59 30.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)
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NR Band n258b Module A
EIRP Worst Case Plot
Highest Channel / 300MHz / QPSK / 1RB22 (Module A)

Ref Level 34.08 dBm Offset 44.08dB ® RBW 1 MHz

SGL
Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR

@ 1Rm Avg

30 dBm

20 dBm
10 dBm n ﬂ ﬂ

0 dBm

10 dBm l

||
|

-30 dBm )

O O .9 A S VA |

-50 dBm

-60 dBm

CF 25.1 GHz 1001 pts

61.0 MHz/ Span 610.0 MHz
2 Result Summary

Tx1 (Ref) 300.000 MHz 23.86 dBm
{ Tx Total 23.86 dBm

Ready _ = 30.01.2024

23:34:32
23:34:33 30.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)

TEL : 886-3-327-0868

Page Number :A2- 7 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. :FG3D2001J

NR Band n258b Module A
EIRP Worst Case Plot

Highest Channel / 400MHz / QPSK / 22RB22 (Module A)

Ref Level 34.08 dBm Offset 44.08 dB ® RBW 1 MHz
Att 0dB SWT 3.26ms ® VBW 3 MHz Mode Auto Sweep

SGL

Count 100/100

1ACR

@ 1Rm Avg

30 dBrr

20 dBrmr

10 dBm

o IR EERIEE
R

RN A A A
VA \/ \/

-50 dBm

-60 dBm

CF 25.05 GHz 1001 pts 81.3 MHz/
2 Result Summary

Span 813.0 MHz

Tx1 (Ref) 400.000 MHz 23.35 dBm
I Tx Total 23.35dBm
oy
00:05:36 31.01.2024
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)
TEL : 886-3-327-0868 Page Number :A2- 8 of 8
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NR Band n260 Module A AGH+V (Beam ID:2+2)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 29.36 29.42
50 DFT-S | 16QAM 26.11 26.52
50 DFT-S | 64QAM 23.96 2413
50 CP QPSK 25.84 24.57
100 DFT-S QPSK 27.82 27.75
100 DFT-S | 16QAM 23.96 24 1
100 DFT-S | 64QAM 22.78 21.64
100 CP QPSK 24.75 23.32

200 DFT-S QPSK 22.79 22.8
Lowest| 200 DFT-S | 16QAM 21.72 21.18
200 DFT-S | 640QAM 19.03 18.63
200 CP QPSK 23.26 22.87
300 DFT-S QPSK 22.72 23.05
300 DFT-S | 16QAM 21.14 21.26
300 DFT-S | 640QAM 19.34 18.88
300 CP QPSK 23.08 22.39
400 DFT-S QPSK 23.38 23.59
400 DFT-S | 16QAM 21.95 21.78
400 DFT-S | 640QAM 20.27 19.81
400 CP QPSK 234 2411

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.
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swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n260 Module A AGH+V (Beam ID: 3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 30.61 30.9
50 DFT-S | 16QAM 27.04 27.92
50 DFT-S | 64QAM 26.27 25.54
50 CP QPSK 27.15 27.28

100 DFT-S QPSK 30.04 30.02
100 DFT-S | 16QAM 26.9 27.09
100 DFT-S | 64QAM 2517 24.76
100 CP QPSK 27.81 26.62
200 DFT-S QPSK 24.37 244
Middle | 200 DFT-S | 16QAM 22.55 22.81
200 DFT-S | 640QAM 21.14 20.22
200 CP QPSK 24.94 24.42
300 DFT-S QPSK 24.23 24.51
300 DFT-S | 16QAM 22.41 22.94
300 DFT-S | 640QAM 20.54 20.38
300 CP QPSK 24.3 24.05
400 DFT-S QPSK 24.61 2497
400 DFT-S | 16QAM 22.82 23.26
400 DFT-S | 640QAM 20.93 20.91
400 CP QPSK 24.3 25.15

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number :A3- 2 of 8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n260 Module A AGH+V (Beam ID:4+4)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 30.52 30.65
50 DFT-S | 16QAM 27.26 27.45
50 DFT-S | 64QAM 25.04 25.08
50 CP QPSK 26.28 26.64

100 DFT-S QPSK 30.1 29.6
100 DFT-S | 16QAM 26.88 26.76
100 DFT-S | 64QAM 25.13 24.41
100 CP QPSK 26.99 26.04
200 DFT-S QPSK 2416 24 .87
Highest| 200 DFT-S | 16QAM 22.32 23.06
200 DFT-S | 640QAM 20.83 20.46
200 CP QPSK 24.34 24.31
300 DFT-S QPSK 24.96 24.44
300 DFT-S | 16QAM 22.65 22.75
300 DFT-S | 640QAM 20.58 20.39
300 CP QPSK 2493 24..22
400 DFT-S QPSK 22.65 23.19
400 DFT-S | 16QAM 21.66 21.52
400 DFT-S | 640QAM 19.53 19.23
400 CP QPSK 22.82 22.94

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number :A3- 3 of 8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n260 Module A
EIRP Worst Case Plot

Middle Channel / 50MHz / QPSK / 10RB11 (Module A)

Ref Level 49.59 dBm Offset 49.39dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm o

30 dBm

- [T
/ \
] N

-10 dBm

-20 dBm
[ i
||
30 dBm —
W

-40 dBm

CF 38.5 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz

2 Result Summary None

Tx1 (Ref) 50.000 MHz 30.90 dBm
{ Tx Total 30.90 dBm

» 18012024
Ready [N %t gas

14:07:13 18.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number :A3- 4 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n260 Module A
EIRP Worst Case Plot
Highest Channel / 100MHz / QPSK / 1RB22 (Module A)

Ref Level 49.09 dBm Offset 49.39dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBm
Tx1
30 dBm

20 dBm ﬂ

10 dBm

0 dBm

Ay

-20 dBm

30 dBm o A/ \\“ A

it s e A AT st A [ R
‘40 dBIII
CF 39.95 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 30.10 dBm
{ Tx Total 30.10 dBm

» 19012024
Ready [N e

11:00:31 19.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number :A3- 5 of 8
FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. :FG3D2001J

SPORTON LAB.

NR Band n260 Module A
EIRP Worst Case Plot
MiddleChannel / 200MHz / QPSK / 1RB22 (Module A)

SGL

Ref Level 49.09 dBm Offset 49.39dB ® RBW 1 MHz
Att 5dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
@ 1Rm Avg

1ACLR

40 dBm
X1

30 dBm

| |

10 dBm

]

. i i /‘\
| N A N i

’3@@“&\-\)«,“}0 A oo A dh i A o WA
‘40 dBIII
CF 38.5 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 24.94 dBm
{ Tx Total 24.94 dBm
o W

20:23:33 18.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number :A3- 6 of 8

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n260 Module A
EIRP Worst Case Plot
Highest Channel / 300MHz / QPSK / 1RB22 (Module A)

Ref Level 29.50 dBm Offset 49.39dB ® RBW 1 MHz

Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep
1ACLR

SGL
Count 100/100
@ 1Rm Avg

20 dBm

=S
—

-

sy
—

10 dBmy

0 dBm

-10 dBm i

|

|
MMJ R Uo7 e S o T

-40 dBm

-20 dBm

-50 dBm

-60 dBm

CF 39.85 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary

Tx1 (Ref) 300.000 MHz 24.96 dBm
{ Tx Total 24.96 dBm

Ready _ = 19.01.2024

18:18:34
18:18:35 19.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :A3- 7 of 8



e% FCC RADIO TEST REPORT Report No. :FG3D2001J

SPORTON LAB.

NR Band n260 Module A
EIRP Worst Case Plot
Middle Channel / 400MHz / QPSK / 22RB22 (Module A)

Ref Level 29.59 dBm Offset 49.39 dB ® RBW 1 MHz SGL

Att 0dB SWT 3.26ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACR @ 1Rm Avg
20 dBm ==

10 dBm

-40 dB
-50 dB
-60 dBm
CF 38.5 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz
2 Result Summary
Tx1 (Ref) 400.000 MHz 25.15 dBm
I Tx Total 25.15dBm

- 19012024
Ready [N T g300.06

03:09:47 19.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number :A3- 8 of 8

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module A AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 30.54 30.12
50 DFT-S | 16QAM 27.28 2719
50 DFT-S | 64QAM 26.07 24.92
50 CP QPSK 27.46 26.8
100 DFT-S QPSK 30.13 29.52
100 DFT-S | 16QAM 26.79 26.6
100 DFT-S | 64QAM 25.14 24.42
100 CP QPSK 27.08 26.89

200 DFT-S QPSK 25.14 25.09
Lowest| 200 DFT-S | 16QAM 23.65 23.62
200 DFT-S | 640QAM 21.52 21.11
200 CP QPSK 25.08 2513
300 DFT-S QPSK 24.95 24.62
300 DFT-S | 16QAM 22.8 23.08
300 DFT-S | 640QAM 20.79 20.58
300 CP QPSK 25.27 24.66
400 DFT-S QPSK 24.65 24.26
400 DFT-S | 16QAM 22.77 22.72
400 DFT-S | 640QAM 20.5 20.33
400 CP QPSK 24.52 2419

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number :A4- 1 of8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module A AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 29.51 20.7
50 DFT-S | 16QAM 25.75 26.79
50 DFT-S | 64QAM 24.98 243
50 CP QPSK 26.11 26.04

100 DFT-S QPSK 29.54 29.39
100 DFT-S | 16QAM 25.84 26.39
100 DFT-S | 64QAM 24.45 24.54
100 CP QPSK 25.58 25.99
200 DFT-S QPSK 25.18 24.55
Middle | 200 DFT-S | 16QAM 22.97 23.05
200 DFT-S | 640QAM 20.72 20.56
200 CP QPSK 24.27 24.52
300 DFT-S QPSK 24.3 23.98
300 DFT-S | 16QAM 22.37 22.36
300 DFT-S | 640QAM 20.34 19.93
300 CP QPSK 23.97 24.04
400 DFT-S QPSK 2497 23.92
400 DFT-S | 16QAM 22.61 22.53
400 DFT-S | 640QAM 20.64 20.07
400 CP QPSK 23.81 24.08

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number :A4- 2 of 8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module A AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 29.9 29.26
50 DFT-S | 16QAM 25.78 26.59
50 DFT-S | 64QAM 24.42 23.89
50 CP QPSK 26.45 26.42
100 DFT-S QPSK 30.21 29.87
100 DFT-S | 16QAM 26.89 26.92
100 DFT-S | 64QAM 24.97 24 .47
100 CP QPSK 27.42 26.4
200 DFT-S QPSK 24.68 24.63

Highest| 200 DFT-S | 16QAM 22.68 23.05
200 DFT-S | 64QAM 20.79 20.63
200 CP QPSK 24 .46 24.5
300 DFT-S QPSK 2418 24.25
300 DFT-S | 16QAM 22.71 22.77
300 DFT-S | 640QAM 20.94 20.37
300 CP QPSK 2417 24 .47
400 DFT-S QPSK 24.99 24.66
400 DFT-S | 16QAM 22.64 23.09
400 DFT-S | 640QAM 21.51 20.61
400 CP QPSK 24.41 24.66

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number A4 - 3 of8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module A
EIRP Worst Case Plot
Lowest Channel / 50MHz / QPSK / 1RB11 (Module A)

Ref Level 49.36 dBm Offset 45.19dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBlll Th1
30 dBm

20 dBm [\

10 dBmy j \
O dBIII L}kk‘
-10 dBm

-20 dBm WM/ \M/’\
-30 dBm %
WMWM

-40 dBm

CF 27.525 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None

Tx1 (Ref) 50.000 MHz 30.54 dBm
{ Tx Total 30.54 dBm

» 23012024
Ready [N %5 “herer

04:44:24 23.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number :A4- 4 of8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module A
EIRP Worst Case Plot
Highest Channel / 100MHz / QPSK / 1RB22 (Module A)

Ref Level 49.36 dBm Offset 45.19dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBlll Th1
30 dBm

20 dBm ﬂ

10 dBmy

0 dBm

i
AN

B it
-30 dBm
u—v-/"y

-40 dBm

CF 28.3 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None

Tx1 (Ref) 100.000 MHz 30.21 dBm

{ Tx Total 30.21 dBm

» 24012024
Ready [N o C e

05:41:03 24.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number :A4-5 of8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module A
EIRP Worst Case Plot

Middle Channel / 200MHz / QPSK / 1RB22 (Module A)

Ref Level 49.36 dBm  Offset 45.19dB ® RBW 1 MHz SGL

Att 10dB SWT  1.63ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBIII Th1

30 dBm

20 dBm ﬂ H

10 dBm } \ ( \

O dBIII f \ } \

'10 dBIII / \ } \

-20 dBm ) j \ J
20 dBm e e Pl ettt [l s “\M@~¢ﬁ

-40 dBm

CF 27.925 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None

Tx1 (Ref) 200.000 MHz 25.18 dBm

{ Tx Total 2518 dBm

» 23012024
Ready [N o e

15:50:37 23.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number :A4- 6 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module A
EIRP Worst Case Plot

Lowest Channel / 300MHz / QPSK / 1RB22 (Module A)

Ref Level 35.19 dBm Offset 45.19dB ® RBW 1 MHz SGL
Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm ﬂ

10 dBmy H
0 dBm \

-10 dBm

||

I VI o T il [l i

|=40-dBriv
-50 dBm
-60 dBm
CF 27.65 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None
Tx1 (Ref) 300.000 MHz 25.27 dBm
{ Tx Total 25.27 dBm

» 23012024
Ready [N o

06:06:27 23.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number :A4- 7 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module A
EIRP Worst Case Plot
Highest Channel / 400MHz / QPSK / 1RB22 (Module A)

Ref Level 3519 dBm Offset 45.19dB & RBW 1 MHz

SGL
Att 0dB SWT 3.26ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACR

@ 1Rm Avg

30 dBm

20 dBm

10 dBm n

0 dBm

J\
|
oan) | | I n n
I

|
il

-50 dBrm

]
-
Z
-
L

-60 dBrm

CF 28.15 GHz 1001 pts
2 Result Summary

81.3 MHz/ Span 813.0 MHz

Tx1 (Ref) 400.000 MHz 24.99 dBm
I Tx Total 24.99 dBm

Rty D R

09:29:20
09:29:20 24.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number A4 - 8 of 8



swanranas. FCC RADIO TEST REPORT Report No.: FG3D2001J

<Module B>

NR Band n258A Module B AGH+V (Beam ID:6+6)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 25.26 25.69
50 DFT-S | 16QAM 22.44 22.76
50 DFT-S | 64QAM 20.27 20.31
Lowest 50 CP QPSK 21.9 21.69
100 DFT-S QPSK 26.6 2719
100 DFT-S | 16QAM 23.44 24.41
100 DFT-S | 64QAM 21.54 22.26
100 CP QPSK 23.01 24.24
TEL : 886-3-327-0868 Page Number :A5- 1 of 6

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No.: FG3D2001J

NR Band n258A Module B AGH+V (Beam ID:6+6)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 26.74 26.94
50 DFT-S | 16QAM 23.34 2414
50 DFT-S | 64QAM 21.69 21.62
50 CP QPSK 23.72 23.28

100 DFT-S QPSK 26.94 27.08
Middle 100 DFT-S | 16QAM 23.59 24.07
100 DFT-S | 64QAM 22.22 21.68
100 CP QPSK 23.46 23.32
200 DFT-S QPSK 22.39 2217
200 DFT-S | 16QAM 20.14 20.69
200 DFT-S | 640QAM 18.54 18.18
200 CP QPSK 2217 22.26

Note : The 200MHz Bw is carrier aggregation by 2CC of 100MHz.

TEL : 886-3-327-0868 Page Number :A5- 2 of 6
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No.: FG3D2001J

NR Band n258A Module B AGH+V (Beam ID:6+6)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full

50 DFT-S QPSK 28.22 27.86

50 DFT-S | 16QAM 24.3 25.01

50 DFT-S | 64QAM 23.2 22.57
Highest 50 CP QPSK 24.42 24.26

100 DFT-S QPSK 27.55 27.95

100 DFT-S | 16QAM 2413 24.76

100 DFT-S | 64QAM 22.21 22.6

100 CP QPSK 25.51 24.52
TEL : 886-3-327-0868 Page Number :A5- 3 of 6

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No.: FG3D2001J

NR Band n258A Module B
EIRP Worst Case Plot

Highest Channel / 50MHz / QPSK / 1RB11 (Module B)

Ref Level 34.08 dBm Offset 44.08dB ® RBW 1 MHz SGL

Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm

20 dBm

10 dBm / \
0 dBm / \
-10 dBm

-20 dBm /M/

-30 dBm / \

o Tt
et
|.40-dB A P il A S
Bm: e

-50 dBm

-60 dBm

CF 24.425 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None

Tx1 (Ref) 50.000 MHz 28.22 dBm

{ Tx Total 28.22 dBm

» 26012024
Ready [N ot e

09:28:48 26.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)

TEL : 886-3-327-0868 Page Number :A5- 4 of 6
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No.: FG3D2001J

NR Band n258A Module B
EIRP Worst Case Plot
Highest Channel / 100MHz / QPSK / 20RB22 (Module B)

Ref Level 34.08 dBm Offset 44.08dB ® RBW 1 MHz SGL
Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
Tx1
20 dBm
10 4B rﬁvﬁ»fww“mwwmmm\

| \

30 dBm o

40 4B =

-50 dBm

-60 dBm

CF 24.4 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None

Tx1 (Ref) 100.000 MHz 27.95 dBm
{ Tx Total 27.95 dBm

Ready _ = 26.01.2024

09:38:28
09:38:28 26.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)

TEL : 886-3-327-0868 Page Number :A5- 5 of 6
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No.: FG3D2001J

NR Band n258A Module B
EIRP Worst Case Plot

Middle Channel / 200MHz / QPSK / 1RB22 (Module B)

Ref Level 34.08 dBm  Offset 44.08 dB ® RBW 1 MHz SGL
© Att 0dB SWT 1.63ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACR @ 1Rm Avg

30 dBrr

20 dBrmr

10 dBm

-10 dBr

|
/

o
] i i I
f UL L

ﬂm WWW w e R T

-50 dBm

-60 dBm

CF 24.35 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary

Tx1 (Ref) 200.000 MHz 22.39 dBm
I Tx Total 22.39dBm

- 26012024
Ready [N TF 0080

09:08:54 26.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)

TEL : 886-3-327-0868 Page Number :A5- 6 of 6
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n258b Module B AGH+V (Beam ID:5+5)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 27.54 27.34
50 DFT-S | 16QAM 24.28 24.42
50 DFT-S | 64QAM 21.97 22.24
50 CP QPSK 23.13 23.2

100 DFT-S QPSK 27.76 28.15
100 DFT-S | 16QAM 24.05 25.16
100 DFT-S | 64QAM 22.31 22.76
100 CP QPSK 24 .46 24.36
200 DFT-S QPSK 22.35 22.8
Lowest| 200 DFT-S | 16QAM 20.57 21.24
200 DFT-S | 640QAM 19.2 18.53
200 CP QPSK 22.67 22.97
300 DFT-S QPSK 22.34 22.45
300 DFT-S | 16QAM 20.47 21
300 DFT-S | 640QAM 18.32 18.18
300 CP QPSK 22.1 22.18
400 DFT-S QPSK 21.5 21.71
400 DFT-S | 16QAM 20.15 20.27
400 DFT-S | 640QAM 17.7 17.63
400 CP QPSK 21.71 21.62

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number :A6- 1 of 8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n258b Module B AGH+V (Beam ID:5+5)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 27.04 26.95
50 DFT-S | 16QAM 23.2 2414
50 DFT-S | 64QAM 22.26 21.9
50 CP QPSK 23.54 23.92

100 DFT-S QPSK 26.99 26.83
100 DFT-S | 16QAM 23.93 2413
100 DFT-S | 64QAM 22.07 22.23
100 CP QPSK 23.97 23.69
200 DFT-S QPSK 2211 2212
Middle | 200 DFT-S | 16QAM 20.35 20.61
200 DFT-S | 640QAM 19.07 18.08
200 CP QPSK 224 22.08
300 DFT-S QPSK 21.9 21.92
300 DFT-S | 16QAM 20.15 20.57
300 DFT-S | 640QAM 18.43 18.04
300 CP QPSK 21.57 21.88
400 DFT-S QPSK 21.84 21.74
400 DFT-S | 16QAM 20.18 20.36
400 DFT-S | 640QAM 17.73 17.84
400 CP QPSK 21.63 21.74

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number A6 - 2 of 8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n258b Module B AGH+V (Beam ID:5+5)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 28.45 28.21
50 DFT-S | 16QAM 25.46 25.46
50 DFT-S | 64QAM 23.72 23.65
50 CP QPSK 24.99 24.65

100 DFT-S QPSK 27.52 27.83
100 DFT-S | 16QAM 24.28 25.1
100 DFT-S | 64QAM 2219 23.16
100 CP QPSK 25.15 24.7
200 DFT-S QPSK 22.25 21.93
Highest| 200 DFT-S | 16QAM 20.43 20.45
200 DFT-S | 640QAM 18.31 18.08
200 CP QPSK 21.9 22.01
300 DFT-S QPSK 22.27 21.99
300 DFT-S | 16QAM 20.36 20.63
300 DFT-S | 640QAM 18.27 18.15
300 CP QPSK 21.88 21.9
400 DFT-S QPSK 21.82 21.51
400 DFT-S | 16QAM 19.88 20.11
400 DFT-S | 640QAM 17.8 17.73
400 CP QPSK 21.7 21.54

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number A6 - 3 of 8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n258b Module B
EIRP Worst Case Plot
Highest Channel / 50MHz / QPSK / 1RB11 (Module B)

Ref Level 34.08 dBm Offset 44.08dB ® RBW 1 MHz SGL

Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm

[\ Tx1
20 dBm
10 dBm
0 dBm / \‘
-10 dBm | \1‘
-20 dBm
-30 dBm / \

w
waentt A gt
B WW e

-50 dBm

-60 dBm

CF 25.225 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None

Tx1 (Ref) 50.000 MHz 28.45 dBm

{ Tx Total 28.45 dBm

»  01.022024
Ready [N e

10:16:11 01.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)

TEL : 886-3-327-0868 Page Number A6 - 4 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n258b Module B
EIRP Worst Case Plot

Lowest Channel / 100MHz / QPSK / 20RB22 (Module B)

Ref Level 34.08 dBm Offset 44.08dB ® RBW 1 MHz SGL
Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
Tx1
20 dBm
WMWWW\\

10 dBIII / \
0 dBm k’\m

-20 dBm

-30 dBm i

4048

-50 dBm

-60 dBm

CF 24.8 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None

Tx1 (Ref) 100.000 MHz 28.15 dBm
{ Tx Total 28.15dBm

» 31012022
Ready [N 5t e

07:58:19 31.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)

TEL : 886-3-327-0868 Page Number :A6- 5 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n258b Module B
EIRP Worst Case Plot

Lowest Channel / 200MHz / QPSK / 22RB22 (Module B)

Ref Level 34.08 dBm Offset 44.08dB ® RBW 1 MHz SGL
Att 0dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
30 dBm
Tx1
20 dBm
10 dBm

1 T
. 1 I
igo s = ” \\ w/ b P AN Y
V4 ~ \ N ~

-50 dBm
-60 dBm
CF 24.85 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 22.97 dBm
{ Tx Total 22.97 dBm

» 31012024
Ready [N ot s

08:32:44 31.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)

TEL : 886-3-327-0868 Page Number :A6- 6 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n258b Module B
EIRP Worst Case Plot

Lowest Channel / 300MHz / QPSK / 20RB22 (Module B)

Ref Level 34.08 dBm Offset 44.08dB ® RBW 1 MHz SGL

Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm

10 dBm

U )
. | T I T
T NEZARNEY. N

Y /% T NS

-40 dBm Kot i
-50 dBm
-60 dBm
CF 24.9 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None
Tx1 (Ref) 300.000 MHz 22.45 dBm
{ Tx Total 22.45 dBm

» 31012024
Ready [N ot e

09:06:14 31.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)

TEL : 886-3-327-0868 Page Number A6 - 7 of 8
FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. :FG3D2001J

SPORTON LAB.

NR Band n258b Module B
EIRP Worst Case Plot
Middle Channel / 400MHz / QPSK / 1RB22 (Module B)

SGL

Count 100/100
@ 1Rm Avg

Ref Level 34.08 dBm Offset 44.08 dB ® RBW 1 MHz
Att 0dB SWT 3.26ms ® VBW 3 MHz Mode Auto Sweep
1ACR

30 dBrr

20 dBrmr

10 dBm

|
|

-10 dBr n

-20 dBry

30 dﬂjl
-40 dB

A e e b e b [ e

-50 dBm

-60 dBm

CF 25.0 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz

2 Result Summary

Tx1 (Ref) 400.000 MHz 21.84 dBm
I Tx Total 21.84 dBm

- 01022024
Ready [N T 00507

10:05:08 01.02.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.1 +2.78 + 107 + 20log(1) — 104.8 = 44.08 (dB)

TEL : 886-3-327-0868 Page Number : A6 - 8 of 8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n260 Module B AGH+V (Beam ID: 4+4)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 26.92 27.28
50 DFT-S | 16QAM 23.42 24.25
50 DFT-S | 64QAM 21.68 21.51
50 CP QPSK 23.09 22.98

100 DFT-S QPSK 25.78 26.04
100 DFT-S | 16QAM 22.22 22.97
100 DFT-S | 64QAM 20.92 20.84
100 CP QPSK 22.7 21.93
200 DFT-S QPSK 19.56 19.38
Lowest| 200 DFT-S | 16QAM 16.96 17.86
200 DFT-S | 640QAM 15.46 15.45
200 CP QPSK 19.47 19.39
300 DFT-S QPSK 20.17 20.63
300 DFT-S | 16QAM 18.84 19.1
300 DFT-S | 640QAM 17.25 16.61
300 CP QPSK 21.18 20.57
400 DFT-S QPSK 19.95 20.65
400 DFT-S | 16QAM 18.9 19.28
400 DFT-S | 640QAM 17.16 16.9
400 CP QPSK 20.28 20.68

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number 1 A7- 1 of 8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n260 Module B AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 28.31 28.4
50 DFT-S | 16QAM 24.82 25.37
50 DFT-S | 64QAM 23.47 23.17
50 CP QPSK 24.55 2476

100 DFT-S QPSK 28.33 27.64
100 DFT-S | 16QAM 24.39 24.63
100 DFT-S | 64QAM 22.89 22.71
100 CP QPSK 24.9 24.31
200 DFT-S QPSK 2211 22.22
Middle | 200 DFT-S | 16QAM 19.82 20.91
200 DFT-S | 640QAM 18.07 18.25
200 CP QPSK 21.05 21.66
300 DFT-S QPSK 21.05 21.55
300 DFT-S | 16QAM 20.06 20.57
300 DFT-S | 640QAM 17.07 171
300 CP QPSK 20.81 20.67
400 DFT-S QPSK 21.2 21.9
400 DFT-S | 16QAM 20.5 20.51
400 DFT-S | 640QAM 18.05 18.01
400 CP QPSK 22.37 22.24

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number A7 - 2 of 8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n260 Module B AGH+V (Beam ID:3+3)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 26.35 26.26
50 DFT-S | 16QAM 23.24 23.26
50 DFT-S | 64QAM 21.29 21.13
50 CP QPSK 22.63 22.99

100 DFT-S QPSK 25.69 25.25
100 DFT-S | 16QAM 21.92 22.03
100 DFT-S | 64QAM 20.65 20.19
100 CP QPSK 22.75 224
200 DFT-S QPSK 19.13 19.06
Highest| 200 DFT-S | 16QAM 16.82 17.12
200 DFT-S | 640QAM 15.35 15.04
200 CP QPSK 18.3 19.05
300 DFT-S QPSK 19.41 20.02
300 DFT-S | 16QAM 17.91 18.58
300 DFT-S | 640QAM 15.88 16
300 CP QPSK 20.25 20
400 DFT-S QPSK 19.54 19.7
400 DFT-S | 16QAM 17.74 18.29
400 DFT-S | 640QAM 15.67 15.81
400 CP QPSK 19.93 19.76

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number A7 - 3 of 8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n260 Module B
EIRP Worst Case Plot

Middle Channel / 50MHz / QPSK / 10RB11 (Module B)

Ref Level 49.59 dBm Offset 49.39dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm o

30 dBm

20 dBm

/ \

0 dBm \\

-10 dBm

-20 dBm

-30 dBm o™
st

-40 dBm

CF 38.5 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz

2 Result Summary None

Tx1 (Ref) 50.000 MHz 28.40 dBm
{ Tx Total 28.40 dBm

» 20012024
Ready [N o e

18:37:04 20.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number A7 - 4 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n260 Module B
EIRP Worst Case Plot

Middle Channel / 100MHz / QPSK / 1RB22 (Module B)

Ref Level 49.09 dBm Offset 49.39dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBm
Tx1
30 dBm

|
i
I
IPENI

] _

-30 dBm

b T AP N ]
W et il e
‘40 dBIII
CF 38.5 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 28.33 dBm
{ Tx Total 28.33 dBm

» 20012024
Ready [N o e

19:52:46 20.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number A7 -5 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n260 Module B
EIRP Worst Case Plot

Middle Channel / 200MHz / QPSK / 20RB22 (Module B)

Ref Level 49.09 dBm Offset 49.39dB ® RBW 1 MHz SGL
Att 5dB SWT 1.63ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm

30 dBm

20 dBm

10 dBm

| |
o .l |
| S 7 0 ——

CF 38.5 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None

Tx1 (Ref) 200.000 MHz 22.22 dBm
{ Tx Total 22.22 dBm

» 21012024
Ready [N % e

03:17:45 21.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number A7 - 6 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n260 Module B
EIRP Worst Case Plot

Middle Channel / 300MHz / QPSK / 20RB22 (Module B)

Ref Level 29.59 dBm Offset 49.39dB ® RBW 1 MHz SGL
Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
20 dBm =0
10 dBrrr
8 oy ) ——
O dl)lll I { ’ ( ‘

n |
o RN
- AN, o

PR I M I -

'4'0 dBIII
-50 dBm
-60 dBm
CF 38.5 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None
Tx1 (Ref) 300.000 MHz 21.55 dBm
{ Tx Total 21.55dBm

» 21012024
Ready [N e

04:12:27 21.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868 Page Number A7 -7 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n260 Module B
EIRP Worst Case Plot
Middle Channel / 400MHz / QPSK / 1RB22 (Module B)

Ref Level 20.50 dBm Offset 49.30dB & RBW 1 MHz

SGL
Att 0dB SWT 3.26ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACR

@ 1Rm Avg

20 dBm

10 dBm

0 dBm

-10 dBrm

D —— ——

-20 dﬂu[

-30d3...me LAWM,/ \WJ \UL%WM/ L

-40 dB

-50 dBrm

-60 dBm

CF 38.5 GHz 1001 pts
2 Result Summary

81.3 MHz/ Span 813.0 MHz

Tx1 (Ref) 400.000 MHz 22.37 dBm
I Tx Total 22.37dBm

Roty D 0%

05:15:28
05:15:29 21.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.2 + 3.99 + 107 + 20log(1) — 104.8 = 49.39 (dB)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number A7 - 8 of 8



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module B AGH+V (Beam ID:4+4)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 30.34 30.37
50 DFT-S | 16QAM 26.89 27.21
50 DFT-S | 64QAM 25.29 24.79
50 CP QPSK 26.12 26.13

100 DFT-S QPSK 29.78 293
100 DFT-S | 16QAM 25.88 25.96
100 DFT-S | 64QAM 24.31 2412
100 CP QPSK 25.56 25.71
200 DFT-S QPSK 2477 23.71
Lowest| 200 DFT-S | 16QAM 23.39 22.46
200 DFT-S | 640QAM 21.55 20.03
200 CP QPSK 24.44 23.82
300 DFT-S QPSK 24.96 24.57
300 DFT-S | 16QAM 22.68 23.19
300 DFT-S | 640QAM 21.34 20.65
300 CP QPSK 24 .46 24.53
400 DFT-S QPSK 24.22 24.41
400 DFT-S | 16QAM 22.61 22.82
400 DFT-S | 640QAM 20.71 20.33
400 CP QPSK 24.23 24.66

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number :A8- 1 of 8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module B AGH+V (Beam ID:5+5)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 30.55 30.16
50 DFT-S | 16QAM 26.45 27.04
50 DFT-S | 64QAM 24.71 24 .46
50 CP QPSK 26.47 26.2

100 DFT-S QPSK 29.7 30.04
100 DFT-S | 16QAM 26.11 26.99
100 DFT-S | 64QAM 25.06 2473
100 CP QPSK 254 26.63
200 DFT-S QPSK 24.61 24.71
Middle | 200 DFT-S | 16QAM 22.38 23.25
200 DFT-S | 640QAM 21.56 20.81
200 CP QPSK 24.27 2494
300 DFT-S QPSK 24 .38 24.5
300 DFT-S | 16QAM 22.32 22.97
300 DFT-S | 640QAM 20.62 204
300 CP QPSK 24.26 24 .46
400 DFT-S QPSK 24.34 24.33
400 DFT-S | 16QAM 22.32 22.88
400 DFT-S | 640QAM 21.05 20.49
400 CP QPSK 23.89 24.48

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number :A8- 2 of 8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module B AGH+V (Beam ID:5+5)
Maximum Average EIRP [dBm]

BW [MHz] | Waveform | Modulation Inner 1RB Inner Full
50 DFT-S QPSK 29.69 29.76
50 DFT-S | 16QAM 25.99 26.57
50 DFT-S | 64QAM 23.9 23.85
50 CP QPSK 2511 26.3

100 DFT-S QPSK 29.04 29.1
100 DFT-S | 16QAM 25.59 25.84
100 DFT-S | 64QAM 23.41 23.55
100 CP QPSK 25.16 25.47
200 DFT-S QPSK 2418 24 1
Highest| 200 DFT-S | 16QAM 2211 22.59
200 DFT-S | 64QAM 20 20.12
200 CP QPSK 23.59 2416
300 DFT-S QPSK 24.69 24.44
300 DFT-S | 16QAM 22.53 23.01
300 DFT-S | 640QAM 20.51 20.46
300 CP QPSK 2478 24.45
400 DFT-S QPSK 23.89 24.49
400 DFT-S | 16QAM 22.59 23.07
400 DFT-S | 640QAM 20.94 20.51
400 CP QPSK 24.51 24.42

Note : The 400MHz Bw is carrier aggregation by 4CC of 100MHz.

TEL : 886-3-327-0868 Page Number :A8- 3 of 8
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module B
EIRP Worst Case Plot
Middle Channel / 50MHz / QPSK / 1RB11 (Module B)

Ref Level 49.36 dBm Offset 45.19dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBlll Th1
30 dBm

20 dBm /\
10 dBrrr / \
O dBIll L}\
-10 dBm //xwl W \
-20 dBm \\m
-30 dBm

hnrerm=? [Pt et
g Ao AR
-40 dBm
CF 27.925 GHz 1001 pts 10.2 MHz/ Span 102.0 MHz
2 Result Summary None
Tx1 (Ref) 50.000 MHz 30.55 dBm
{ Tx Total 30.55 dBm

» 25012024
Ready [N % “renr

07:13:07 25.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number :A8- 4 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module B
EIRP Worst Case Plot
Middle Channel / 100MHz / QPSK / 20RB22 (Module B)

Ref Level 49.36 dBm Offset 45.19dB ® RBW 1 MHz SGL
& Att 0dB SWT 1.2ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg
40 dBlll Th1
30 dBm
20 dBm

10 dBmy /WM\

-10 dBm /J{,\A/\rv \“\X\lw\
-20 dBm

-30 dBm
WWM
-40 dBm
CF 27.925 GHz 1001 pts 20.4 MHz/ Span 204.0 MHz
2 Result Summary None
Tx1 (Ref) 100.000 MHz 30.04 dBm
{ Tx Total 30.04 dBm

» 25012024
Ready [N o5 “eeer

07:19:14 25.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number :A8- 5 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module B
EIRP Worst Case Plot

Middle Channel / 200MHz / QPSK / 22RB22 (Module B)

Ref Level 49.36 dBm Offset 45.19dB ® RBW 1 MHz SGL
Att 10dB SWT 1.63ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

40 dBm

30 dBm

20 dBm

10 dBmy

] |

o L A
PN 7 =

| -30:dBm — =
-40 dBm
CF 27.925 GHz 1001 pts 40.7 MHz/ Span 407.0 MHz
2 Result Summary None
Tx1 (Ref) 200.000 MHz 24.94 dBm
{ Tx Total 24.94 dBm

» 25012024
Ready [N o oo

07:52:50 25.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number :A8- 6 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module B
EIRP Worst Case Plot

Lowest Channel / 300MHz / QPSK / 1RB22 (Module B)

Ref Level 35.19 dBm Offset 45.19dB ® RBW 1 MHz SGL
Att 0dB SWT 244ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm ﬂ

10 dBmy

o LI A VAT I

A0 dBm—— =
-50 dBm
-60 dBm
CF 27.65 GHz 1001 pts 61.0 MHz/ Span 610.0 MHz
2 Result Summary None
Tx1 (Ref) 300.000 MHz 24.96 dBm
{ Tx Total 24.96 dBm

» 24012024
Ready [N e

22:12:18 24.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number :A8- 7 of 8
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. :FG3D2001J

NR Band n261 Module B
EIRP Worst Case Plot

Middle Channel / 400MHz / QPSK / 22RB22 (Module B)

Ref Level 3519 dBm Offset 45.19dB & RBW 1 MHz SGL

Att 0dB SWT 326ms ® VBW 3 MHz Meode Auto Sweep Count 100/100
1ACLR @ 1Rm Avg

30 dBm

20 dBm

10 dBm

o 1
.. N AV

-50 dBrm

-60 dBrm

CF 27.7 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz
2 Result Summary

Tx1 (Ref) 400.000 MHz 24.66 dBm
I Tx Total 24.66 dBm

- 24012024
Ready [N L

23:58:53 24.01.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.6 + 3.39 + 107 + 20log(1) — 104.8 = 45.19 (dB)

TEL : 886-3-327-0868 Page Number :A8- 8 of 8
FAX : 886-3-327-0855



swanronas. FCC RADIO TEST REPORT Report No. : FG3D2001J

NR Band n258A Module A AGH+V

Occupied Bandwidth

Mode DFT-s-OFDM Module A NR Band n258A : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK | 16QAM 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

Lowest CH 46.16 | 46.09 | 4595 | 91.09 | 90.98 | 91.03 - - -
Middle CH 46.18 | 46.08 | 46.02 | 91.09 | 91.04 | 91.08 | 191.60 | 191.13 | 191.32
Highest CH 46.18 | 46.05 | 4599 | 91.15 | 90.98 | 91.08 - - -

Mode CP-OFDM Module A NR Band n258A : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 46.21 94.16 -
Middle CH 46.21 94.28 196.02
Highest CH 46.20 94.04 -
TEL : 886-3-327-0868 Page Number :A9- 1 of 33

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG3D2001J

DFT-s-OFDM Module A

NR Band n258A

Lowest Channel / 50MHz / QPSK

Lowest Channel / 50MHz / 16QAM

Reflevel 3408 00m  OMset 44088 = RBW 1 MHz
Att 0dB & SWT_1.3ms & VEW 3 Mk Mode Auto Sweep

1 Occupied Bandwidth

Reflevel 3408 00m  OMset 44088 = RBW 1 MHz
Att 0dB & SWT_1.2ms & VEW 3 MHz
1 Occupied Bandwidth

Mode Auto Sweep

24.289 29 GHz

20.41 dBm

24.251 549 Giz 13.30 g

Oce Bw
Qcc Bw Centroid

46.168 859872 MHz
24375033943 Ghz

W s 235 dBm
12892900 GH 5000 GHe
» CIVSPTRI ARSI o T * et g e ALl
10, - 10, L -
i i Y
s A \
il f L
4 sl R o Pl t . ] ey
A e L T O——— Jo TR T ¥ O Y
st | | g Tnglisd AN g,
GaaITs GHe 1001 p 10.0 MHz/ Spon 1000 WAz | | [GF23275 GHe 1001 p 10.0 MHz/ Spon 100.0 WHx

242775 GHz
242518641 Gz

18.35 dBm
11,60 g

Oce Bw
Qcc Bw Centroid

46.091261 022 MHz
24.274 59685 Gz

242581183 GHz 12.31 gBen

Occ Bw Freq Offset

33943130043 bz

06:35:41 20.01.2024

(LU & e

Mesauaing.

242579553 GHz

12.35 dBon Occ Bw Freq Offset

90314 690987 bz

06:34:53 20.01.2024

Mesauaing.

(LU & e

Middle Channel / 50MHz /| QPSK

Middle Channel / 50MHz / 16QAM

Reflevel 3408 00m  OMset 44088 = RBW 1 MHz

Reflevel 3408 00m  OMset 44088 = RBW 1 MHz

m 045 o SHT 3 VEW 3 M Moe Ao Sweep m 048 & ST 1:2ms & VIW 3 Mz Wode Auto Sweep
1 Occupied Bandwidiin 1 Occupied Bandwidiin
" wip " wip
» 5 » -
e T B (e % g s S S N

10 " 10 T

]

| Y J Y

7 % 7 v
o S at sy o i
P N T T v T . T N
et [ ] s audined e

|CF 23.35 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz. |CF 24.35 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz.

2436419 GHz

19.86 dBm

243268814 Gz 12.70 4B

Oce Bw
Qcc Bw Centroid

46.187795137 MHz
24349975 276 GhHz

243527 GHz
2432686 Gz

17.70 dBm
1133 dBm

Oce Bw
Qcc Bw Centroid

46.085213113 MHz
24349502579 GhHz
97420592603 kHz

243730682 GHz 14,15 B

Occ Bw Freq Offset

24723566 338 bz

07:28:45 20.01.2024

Mesauaing.

PR

243729452 GHz

11,56 By Occ Bw Freq Offset

07:20:01 20.01.2024

oo AN S

Highest Channel / 50MHz / QPSK

Highest

Channel / 50MHz / 16QAM

Reflevel 3408 00m  OMset 44088 = RBW 1 MHz

Reflevel 3408 00m  OMset 44088 = RBW 1 MHz

P 008+ SUT 1100 o VEW 3 Mde At e I 048 o SUT 1215 o VIW 3 ode Ao Sy
 Occpied endwi  Occpied endwi
. o mrrre e e
» BT P o I e TSN TN S R » - IS NP PO N
7 -

0. 4 0. { v

1A J \

L d N
- bt A yy
P, e o -+ r Pory A

R S IR | | oo ST L T S
|CF 24,425 GHz_ 1001 pts 10.0 MHz/ Span 100.0 MHz. |CF 24.425 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz.

2443919 GHz

19.87 dBm

24,401 925 Giz 13.24 g

Oce Bw
Qcc Bw Centroid

46.184 487 492 MHz
24,425,017 292 Ghz

24427 GHz
24,401 8568 GHz
24,447 9068 GHz

17.89 dBm
12.28 g
13,66 9B

Oce Bw
Qcc Bw Centroid
Occ Bw Freq Offset

46.050032 084 MHz
24,424 681826 GhHz
118174073 124 kHiz

244481095 GHz 1182 dBen

Occ Bw Freq Offset

17.23185051 khiz

09:43:34 20.01.2024

[LLLTL ] £

Mesauaing.

09:42:23 20.01.2024

Mesauaing.

[LLLTL ] &5 e

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001J

DFT-s-OFDM Module A

NR Band n258A

Lowest Channel / 50MHz /| 64QAM

Lowest Channel / 100MHz / QPSK

RefLevel 3408 G Offset 440805 = RSW 1 MHz

RefLevel 3408 G Offset 440805 = RSW 1 MHz
2ms = VBW 3 MHz_ Mode Auto Sweep

06:33:55 20.01.2024

e (16 = SWT_12ms = VBW 3 Wiz Mode Auto Sweep e 045 = swT
1 Oceupied Bondwidth 1 Oceupied Bondwidth
By s x ¥
S RPN, N PR POV B TR L WPt i el L) PR e
i1 - ¢ 10 I. -
I | ! \
N 1 1
I A oy
" adeiara_py i |
W, N i, I
B TR ¥ AT T
[FIETHETS 1001 s 10.0 MAe/ Span 100.0MH: | | |GF283 G 1001 s 200 M/ Span 2000 MHE
[ZMarker Tabie [ZMarker Tabie
m 1 24.2102 GHz 16.33 dBm Qo B 45956943947 MHz m 1 2431279 GHz 17.85 dBm Qo B 91096515957 MHz
m 1 2025201 GHe 983 b Qe e Centroid 24.27498951 GHe m 1 20.25313GHe 11.75 dBm Qe e Centroid 24.298 678 356 GHe
n 1 24297969 GHe 10.17 dben O B Freq Offset 10.489 581 535 ke n 1 24344277 GHe 13.01 dben O B Freq Offset 1321643912 Mbe
[ [

06:59:04 20.01.2024

Middle Channel / 50MHz / 64QAM

Middle Channel / 100MHz / QPSK

RefLevel 3408 G Offset 440805 = RSW 1 MHz

RefLevel 3408 G Offset 440805 = RSW 1 MHz
2ms = VBW 3 MHz_ Mode Auto Sweep

At

O = SWT 1.2ms = VBW 3Miz_ Mode Auto Sweep 06 = SWT
1 Occupied Bondwidth Gecupied Bondwidth
o i x| [ 50 w1
B " B i
e R TR WP S NP I i L S
10 ,' 10 [ : ‘|
[ 1 H.‘ L
/ N ] s
N b, ” by
] 1 PR N R
). . I b A oty oo
P e ? S "
e S S TN
[FIEH 1001 g 10.0 Wzl Spon 100.0MHz | | |GF29.35 GAx 1001 g 200 Wzl Spon 200.0 Mz
[Z¥arker Table [TMarker Table
m 1 2433841 GHz 16.28 dBm Qcc Bur 46.028670005 MHz m 1 2436279 GHz 17.71 dBm Qcc Bur 51.038485092 MHz
n 1 243269818 6Hz 12.08 dbm Qcc B Centroid 24349596 191 GHz n 1 24303031 Gz 12.44 dBmy Qcc B Centroid 24348589939 GHz
n 1 243730105 GH 552 dbon Oc B Freq Offset 3856 782955 kb n 24394139 Ghe 11,56 g Oc B Freq Offset 1410061495 Mz

e

07:29:17 20.01.2024

07:57:28 20.01.2024

[

#= Taam

Highest Channel / 50MHz / 64QAM

Highest Channel / 100MHz / QPSK

RefLevel 3408 G Offset 440805 = RSW 1 MHz

RefLevel 3408 G Offset 440805 = RSW 1 MHz
2ms = VBW 3 MHz_ Mode Auto Sweep

09:40:51 28.01.2024

Att 0dB = SWT 2ms = VBW 3MHz Mode Auto Sweep Att 0dB = SWT
1 Gccupled Bandwidth P 1 Gccupled Bandwidth
" wirf ssacee] [ oo
x 1 x .
TPV N ISP PPPRP ISP ENPr PSR U RS L SR P TN A
i 7 : 10
] \ |
i Y, !
T i o o
" T ke L
I & (ST —
st Ak R et
|CF 24.425 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz. |CF 24.4 GHz_ 1001 pts 20.0 MHz/ Span 200.0 MHz
(2 Marker Table (2 Marker Table
i 1 234202 Gz 16.34 dBm Qo 45.998159915 MHz i 1 24.41258 GHz 17.61 dBm Qo 91157 206401 MHz
n 1 24401598 Ghe 574 dbm e —— 24424543 112 Gle n 1 24353 103 6t 1077 b e —— 24398681957 Gz
o 1 244473422 Gz 503 don Occ B Freq Offset 56887500932 kb o 1 241444 361 Ghz 1351 dien Occ B Freq Offset 1318012 6% Mz
s UNNNNE % L s UMM % L

09:59:55 20.01.2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2

001J

DFT-s-OFDM Module A

NR Band n258A

Lowest Channel / 100MHz / 16QAM

Lowest Channel / 100MHz / 64QAM

RefLevel 3408 G Offset 440805 = RSW 1 MHz

RefLevel 3408 G Offset 440805 = RSW 1 MHz
2ms = VBW 3 MHz_ Mode Auto Sweep

06:50:05 20.01.2024

e 06 @ SWT_12ms = VBW 3 Wiz Mode Auo Sweep e 08 = SwT
1 Occupied Bondwidth 1 Occupied Bondwidth
n n
D R i
® e ® ;
| | |
| /
\ ]
T 7
PO s kb R / 5
Ty P e Vr -
B R
[FIEE 1001 s 200 M/ Span 200.0 Az | | |GF283 Gz 1001 s 200 M/ Span 2000 MHE
[TMarker Table [TMarker Table
] 1 24.2964 GHz 16.75 dBm rer 50.586136 309 MHz ] 1 2428881 GHz 14.0 dBm rer 1.038424131 MHz
m 1 24.2530% Gz 11,50 dbm G Bw Centroid 74.298538 963 Gz m 1 24253171 Gz 354 dbn G Bw Centroid 24,298 689 791 Gz
n 1 24344032 Ghz 1154 g Oc B Freq Offset 1451036 653 bz n 1 24344 208 Gz 1036 g Oc B Freq Offset 1310255 045 Mkz
[ [

06:57:05 20.01.2024

Middle Channel / 100MHz / 16QAM

Middle Channel / 100MHz / 64QAM

RefLevel 3408 G Offset 440805 = RSW 1 MHz

RefLevel 3408 G Offset 440805 = RSW 1 MHz
2ms = VBW 3 MHz_ Mode Auto Sweep

At

07:57:42 20.01.2024

O = SWT 1.2ms = VBW 3Miz_ Mode Auto Sweep 06 = SWT
1 Occupied Bondwidth Gecupied Bondwidth
B B
PRSI SRR T PRI = St
“ ! . e R T RV |
[ \ ' \
‘~ ;‘
{ \ . ,
) M N 5
PR Y il becreti Iy
A o e AL, A ol ol
gty i, )
st h ey ! e TN
[FIEH 1001 g 200 Wzl Spon 200.0 Az | | |GF29.35 GAx 1001 g 200 Wzl Spon 200.0 Mz
[Z¥arker Table [Z¥arker Table
m 1 24.366 38 GHz 15.75 dBm Qcc Bur 51.042 299 264 MHz m 1 2433821 GHz 1419 dBm Qcc Bur 51.084 585 188 MHz
m 24302995 GHz 1208 dBm Gcc B Centroid 20348517263 GhHz m 1 24303038 GHz .28 dBey Gcc B Centroid 20348580032 Gz
n 1 24394039 Gtz 12,15 dBin, Occ B Freq Offset 1482 736 772 Mz n 24394122 Gtz 10,35 dBin, Occ B Freq Offset 1419567605 MHz
e B, = oha [ i

07:57:58 20.01.2024

Highest Channel / 100MHz / 16QAM

Highest Channel / 100MHz / 64QAM

RefLevel 3408 G Offset 440805 = RSW 1 MHz

RefLevel 3408 G Offset 440805 = RSW 1 MHz
2ms = VBW 3 MHz_ Mode Auto Sweep

09:59:05 20.01.2024

Att 0d8 = SWT 2ms = VBW 3MHz  Mode Aut Sweep Att 046 = SWT
) Ocupled Bondideh Occupicd Bondiwidh
FrEprr)
x : x
i M oA A e D NIt " N .
w by vl oy . A PR Aty L
| | [
J L |
\ 1
) J 1
" A : 5
AV W i
N Mgt i e
a5 e it 1
0 " ] o )
it L
|CF 23.4 GHz. 1001 pts 20.0 MHz/ Span 200.0 MHz |CF 23.4 GHz. 1001 pts 20.0 MHz/ Span 200.0 MHz
|2 Marker Table (2 Marker Table
M 1 24,3966 GHz 16.59 dBm Occ Bw 50.985 540 478 MHz M 1 24.38861 GHz 1359 dBm Occ Bw 91.089 361 351 MHz
™ i 34353025 6He TWebdbn ot P Centiod 24398517864 e ™ i 24357009 GHe Bdldin O bwCentioid 24398641 1791
I i 24344011 Qg W0810Bn ___OccBubieq Oiet 0 13591 ke I i 2444 199 Qg 0300Bn___OccBubieq Oiet 5502085 iy
[ [

09:58:12 20.01.2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2001J

DFT-s-OFDM Module A

NR Band n258A

Middle Channel / 200MHz / QPSK

Middle Channel / 200MHz / 16QAM

Ref Level 4D00dBm  Offset 4408 B = KEW 3 MH:
- an O ® SWT 165 ® VBW 0 MHz  Mode Auto Sweep

1 Ocrupied Bandwidth

Ref Level 4D00dBm  Offset 4408 B = KEW 3 MH:
- an O ® SWT 165 ® VBW 0 MHz  Mode Auto Sweep

1 Ocrupied Bandwidth i

i i
30 dBm 30 dBm
E) E)
B A b At
P PR BT T il . "
10 3 i 10 et |
| / \
‘ [ |
B \ \ B I | |
/ \ / f
19 dbgy e it 10 b ; . N
e T — 1 -
s TR P B s b
20 der sodigd | 130 do bl
R L S
30 dbar 30 dbar
40 der 40 der
G333 6 001 g 0.0 Mzl Spon 4000 MHz | | (GF2.35 6Rx 001 g 0.0 Mzl Span 400.0 MH
G Marker Table G Marker Table
m 1 2042712 GHz 15.50 dBm Qe Bue 191.607 025886 MHz 24.40195 GHz 15.18 dBm Qe Bue 191136812062 MHz
n 1 23,2558 Gz 1050 dBim Qcc B Centroid 24,343 783 669 GHz 24,253 108 Gz 959 dBm Qe Bue Ceniroid 23348676 75 GHz
n i 24,4434 587 Gtz 12,05 dBim, Occ B Freq Offset 1,216 330 701 MHz 24144245 Gtz 10.38 dBim Occ B Freq Offset 1323250132 MHz
T [

09:24:04 20.01.2024

09:22:41 20.01.2024

Middle Channel / 200MHz / 64QAM

Ref Level 4D00dBm  Offset 4408 B = KEW 3 MH:

- an O ® SWT 165 ® VBW 0 MHz  Mode Auto Sweep

1 Ocrupied Bandwidth

T

30 dBm

b

10 e e e e BT 4 I

o

o i Y

g

ey R Sy Ear P
ARl (LW
30 dien

40 dBanr

(G 29.35 GHz
Z Marker Table

1001 pts 40.0 MHz/ Span 400.0 MHz

2441793 GHz

1245 dBm Occ Bw
551 dBm Occ Bw Centroid
931 dbn Ouc B Freq Offset

191322555837 MHz
20348 908 75 GHz
1,091 250 343 MHz

m L

24053247 GHa
2444857 GHe

[—

09:21:35 20.01.2024

intentionally blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanronas. FCC RADIO TEST REPORT Report No. : FG3D2001J

CP-OFDM Module A

NR Band n258A

Lowest Channel / 50MHz / QPSK Lowest Channel / 100MHz / QPSK

RefLevel 3408 G Offset 440805 = RSW 1 MHz

RefLevel 3408 G Offset 440805 = RSW 1 MHz

At 0d8 = SWT 2ms = VBW 3MHz  Mode Auto Sweep Att 0B = SWT 2ms = VBW 3 MHz _Mode Auto Sweep
1 Occupied Bondwidth 1 Occupied Bondwidth
B B
e Hproan Nt Ao ot A Wt P M e B » . .
0 - Y 10 7 o o :
J 'le | L
£ { Y
[ ! \
4 et Y T N, .
AT ML Y PR o Mol A
bR -
|CF 23.275 GHz. 1001 pts 10.0 MHz/ Span 100.0 MHz. |CF 23.3 GHz. 1001 pts 20.0 MHz/ Span 200.0 MHz
|2 Marker Table |2 Marker Table
m 1 2426511 GHz 17.47 dBm Qcc Bur 46.215 362999 MHz m 1 24.29081 GHz 15.11 dBm Qcc Bur 54.162493 533 MHz
m 1 242518242 GH 10,86 dbm G Bw Centroid 24274931 68 GH m 1 24252892 Gz 916 dbn G Bw Centroid 74299572 171 Ghe
n 1 242580395 GHa 1063 dben Oc B Freq Offset 65,120 318771 kbz n 1 24347054 Gz 533 dbn Oc B Freq Offset 2720949173 kb
Mosive EENNIND S Mesios NN T
06:36:34 20.01.2024 06:39:58 20.01.2024

Middle Channel / 50MHz / QPSK Middle Channel / 100MHz / QPSK

RefLevel 3408 G Offset 440805 = RSW 1 MHz RefLevel 3408 G Offset 440805 = RSW 1 MHz
0 = SWT1.2ms = VBW 3MHz_Mode Auto Sweep At 0 = SWT1.2ms = VBW 3MHz_Mode Auto Sweep

T Gecupied Bandwidh I T Gecupied Bandwidh
30 ML 30
» » .
1200 SPRUITAPIN SSRENGP Y ETPIEOP AT EP I . I
) \ " st g . sprPecstes APl s H s e ol
/ [ 1
{ | |
T
¥ Y \
it e A L T e
Ty TR Wdv] i [y re=ry Pl
A \w. Y eny i
. e | | Y LY T
=
|CF 24.35 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz. |CF 24.35 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz
(2 Marker Table (2 Marker Table
w 1 2534071 Ghz TN dBm O 46.211 005 166 MHz w 1 25.36019 Ghz T 94.28561957 MHz
" 1 9306 0 G NildBn  OccbwCeniroid 74,340 B85 465 G " 1 2402811 Gy S76dbn  Ockbw Centroid 24143956 161 GHe
o i 24372591 g 3088 S0 G i reg Ot 4530580 758 kg o i 24397099 g 99800 o i reg Ot 030 258,203 e
= s UNNNNE % 0
or:asiar 20012024 or:seizs 20012024

Highest Channel / 50MHz / QPSK Highest Channel / 100MHz / QPSK

RefLevel 3408 G Offset 440805 = RSW 1 MHz RefLevel 3408 G Offset 440805 = RSW 1 MHz

At 0 = SWT1.2ms = VBW 3MHz_Mode Auto Sweep At 0 = SWT1.2ms = VBW 3MHz_Mode Auto Sweep

o g 1 [ wif1] 1584 ce)
2 24 402000 G
x x
Y SR SR SRR Y . T
§ Hipindvg ool bl ey, |
1 E 1 (!
f { \
i | N
- T
el . [
Tl L R T T Ml ol
I sy, PR ey o
ol i | P s s
Ty
|CF 23.425 GHz. 1001 pts 10.0 MHz/ Span 100.0 MHz. |CF 23.4 GHz. 1001 pts 20.0 MHz/ Span 200.0 MHz
|2 Marker Table |2 Marker Table
U] 1 2444028 GHr 17.38 dBm Occ B 45.203 669 768 MHz U] 1 20,402 GHz 18.44 dBm Occ B 93.044838 334 MHz
T 1 24.401 7776 6Hz 11,42 dbn G B Centroid 2442457 416 Ghe T 1 24352982 Gz 961 dilm Goc Bus Centroid 24400004 234 GHz
n 1 204175313 GHz 1193 dBm Occ Bus Freg Offst 120584 282387 Uz n 1 2447027 GHz 997 gbm Occ Bus Freg Offst £.233 662653 itz
) o e ) o e
08:44:50 28.01.2024 10:00:44 28.01.2024

TEL : 886-3-327-0868 Page Number :A9- 6 of 33
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swamranas. FCC RADIO TEST REPORT Report No. : FG3D2001J

CP-OFDM Module A

NR Band n258A

Middle Channel / 200MHz /| QPSK

Ref Level 4D00dBm  Offset 4408 B = KEW 3 MH:
- an O ® SWT 165 ® VBW 0 MHz  Mode Auto Sweep
1 Ocrupied Bandwidth

i Attoader oot —ta B, | gl et g b g
s 1

‘
bt it

o et intentionally blank

30 dBen

40 dBanr

(G 24.35 GHx 1001 pts 40.0 MHz/ Span 400.0 MHz
Z Marker Table

M 1 24.40594 GHz 1549 dBm

Occ Bw 196.021121 534 MHz
By
B

o
™ 1 24251918 GHz 607 dBm Ouc Bw Centroid 24349928273 GHz
7] 1 24447939 GHe 9.4 dien Ouc B Freq Offset 1727 488 48 kiHz

09:25:23 20.01.2024
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swanronas. FCC RADIO TEST REPORT Report No. : FG3D2001J

Radiated Out of Band Emissions

Mode DFT-s-OFDM Module A NR Band n258A : BE (dBm) 1 RB
BW 50MHz 100MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 -5.21 -5.40 -9.26 -8.00 -9.34 -11.94
CH | >10%0B |<-13 -32.36 -33.79 -34.71 -34.80 -36.85 -37.40
High| 0~10%0B | =-5 -5.30 -8.76 -9.79 -10.08 -12.94 -13.89
CH | >10%0B |<-13 -1.25 -32.76 -34.02 -35.86 -36.89 -37.27
Result Compliance
Mode CP-OFDM Module A NR Band n258A : BE (dBm) 1 RB
BW 50MHz 100MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0B | =-5 -6.83 -8.15
CH >10%0B | =-13 -33.55 -36.53
High | 0~10%0B | =-5 -7.33 -11.44
CH >10%0B | =-13 -31.39 -36.72
Result Compliance
Mode DFT-s-OFDM Module A NR Band n258A : BE (dBm) 1 RB
BW 200MHz
Limit (dBm) QPSK 16QAM 64QAM
Mid | 0~10%0B | =-5 -22.901 -26.141 -18.80
CH | >10%0B |<-13 -20.868 -24.625 -16.94
Mode CP-OFDM Module A NR Band n258A : BE (dBm) 1 RB
BW 200MHz
Limit (dBm) QPSK
Mid | 0~10%0B | =-5 -23.087
CH | >10%0B |<-13 -20.746
TEL : 886-3-327-0868 Page Number A9 - 8 of 33
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2001J

Mode DFT-s-OFDM Module A NR Band n258A : BE (dBm) Full RB
BW 50MHz 100MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5  -13.10 -16.36 -21.01 -17.51 -20.21 -24.24
CH | >10%0B |<-13 -17.48 -21.40 -29.53 -20.24 -24.10 -30.97
High| 0~10%0B | =-5| -20.68 -24.59 -28.83 -14.39 -18.29 -20.51
CH | >10%0B |<-13 -22.43 -26.09 -33.68 -19.09 -22.41 -30.66
Result Compliance
Mode CP-OFDM Module A NR Band n258A : BE (dBm) Full RB
BW 50MHz 100MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0B | =-5 -15.04 -18.99
CH >10%0B | =-13 -18.00 -20.77
High | 0~10%0B | =-5 -17.37 -20.26
CH >10%0B | =-13 -19.87 -23.28
Result Compliance
Mode DFT-s-OFDM Module A NR Band n258A : BE (dBm) Full RB
BW 200MHz
Limit (dBm) QPSK 16QAM 64QAM
Mid | 0~10%0B | =-5 -23.37 -25.99 -29.61
CH | >10%0B |<-13 -24.41 -28.25 -33.34
Mode CP-OFDM Module A NR Band n258A : BE (dBm) Full RB
BW 200MHz
Limit (dBm) QPSK
Mid | 0~10%0B | =-5 -20.79
CH | >10%0B |<-13 -21.35
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DFT-s-OFDM Module A
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DFT-s-OFDM Module A
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DFT-s-OFDM Module A
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DFT-s-OFDM Module A
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SPORTON LAB.

DFT-s-OFDM Module A
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CP-OFDM Module A
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